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A58 Company information

RIS B 7 e A PR Zy "] SUNWODA Electronic Co.,Lid.
RN L XA AEE AL X R 2 S48 1 #. 2B ABX. 2D X9
e Wy, # Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
g
ORIk e Gk R e B A PR A Bl 85 — 2 A @] Shenzhen Sunwoda Intelligence
Technology Co., Ltd. First Branch
- DRYITT 22 XA A HTE K AL X KRB A3 K H DX B #T R—B. HJE. C
PR AL P 1-5 2 Floor 1&5 of Building B, Floor 1 to 5 of Building C, TongFuKang Shuitian
Manufacturer Industrial Zone, Changcheng Road. Shuitian Community, Shiyan Street, Bao'an District,
Shenzhen City, Guangdong Province, P.R. China
0755-29516888 xiangjing@sunwoda.com www.sunwoda.com
G RIS B RO W R AT B 7] Shenzhen Precise Testing Technology Co .,Ltd
me PRI ¢ 221X 4 BT A DK IR B AR Tl 1K B |+ C K/
est la
0755-23406061 gongming@ptl-global.com www.ptl-global.com
{5 . Battery information
AR 7 A AL — kA
AR #ilb4l RECHARGEABLE it i /
Name LITHIUM ION POLYMER Brand '
BATTERY
e SR s I
Type o0 Original tested type : [ -
FRAR LR (V) S BHE R 4700mAh 18.2Wh(RATED) |,
Nominal voltage e Capaéfg}'f’eﬁé}gy S0mAD b
19 4Wh(TYPICAL) \
i T 78 LA SR A e e : _
Ditetih Rechargeable Li-polymer ; /
escription ; , Li content
single cell battery
. -( (. , il 7ﬁv >4 Eéﬁl\z
=B Iil %F t Lill @)&L@E’u oo
B ﬁgf) 0.0652 " 5; Z’i’;m Silvery and Yellow
pp aluminum-plastics shell
MK {E & Test information
JR IR i Mtk & B
Original test report No. SZIL1E28500 Date of test report 21206
Mt B B GRIGFIPREF ) 55 38.3 2 UNITED
Test standard NATIONS Manual of Tests and Criteria 38.3 STBGAL 1011 RerT
T.1 = AL A T.2 IR BE 25
Altitude simulation R Thermal test At Passed
T3 JRahiilat P T MR "
Vibration A Passed Shock A1t Passed
T.5 S ERAE & T.6 HHE A
External short circuit 71 Passed Crush At Passed
T7 EERH A T.8 5% il 1 F
Overcharge A Passed Forced discharge
38.3.3 (f) / 38.3.3 (g)
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FE & B Sample Picture
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“QMRQLA L #S W MODEL NE5

 ERB RS (P AL
- BEERNBEE (R A AR ‘ '
. BECHARGEABLE LITHIUM ION POLYMER BAT TERY
‘BATERIA DE POLIMERO DE ION DE LITIO ‘
. BATERIADE POLIMERO OE IONS DE LITIO

ITHILM-ION POLYMERE
HIUM ION POLYMER

B 48/~ B I iE - 5
AT BINOMINAL VOLTAGE: 3,87V = | ,
SRR AR RATED CAPACITY: 4700mAhi18.20%0 : ;
YPICAL CAPAGITY: 5000mARMGANE 11CPB/G4/80 GR 31241-2014

h *“:;G&URB&PEEC&UC%@N.AW&QA'qiERﬂS»SEMENTPE?%HATMN.K?
A SEE MANUAL FOR SAFETY INFORMATION. | VEA MANUAL PARA
MF{'}RMAG?% DE SEGURIGAD. | CONSULTE INFORMACOES DE
SEGURANGA, NO MANUAL . § VOIR MANUEL POUR INFORMATION SUE
- SECURITE .| LIHAT BANDUAN UNTUK INFORMAS] KESELAMK?&N‘ |
. LIMITED CHARGE VQLT}“«GE 4.45Y = | TEGANGAN 151 DA‘{& 448y o
I, HEE, FERIEAL R, EUEm A, Cﬂ
 EZMEER. BOETBATEE, SEDKER SN, :
2N F B R 445 = | EER TR bR SRR, (W

e FRBREEN4ALY L BTESES e
s AR S EBEE GRIAFFHETM) ST/SG/AC.10/11/Rev.7 38.3 PRAEZESR . The
Cor;c]usion tested samples meet the requirements of test items of the UNITED NATIONS Manual of
Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3 S~ ;‘\ ~
<tiY:
%E / q" \i\\)' i \ l ['-// = %,\‘
Remark i NeSARY
%% % Signature 4 !g TH 2% H \
Hi% Title Issued date
fill &L TARIT Vice chief engineer
ISR :526582-
o e
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